

Destruction Test Certificate

CPL Group Limited CCPLPVC-EL SN: PVC001 Break Load: 0.25 Tonne

Result: Passed

INSPECTION DETAILS		ASSET INFORMATION	
CUSTOMER	CPL Group Australia Pty Limited	TYPE OF UNIT	DESTRUCTION TEST (Break Load)
CUSTOMER SITE	State Highway 1-Kaiwaka	MANUFACTURER	CPL Group Limited
LOCATION	Onsite - Chain And Rigging Supplies Limited	MODEL/TYPE	CCPLPVC-EL
ID NUMBER	PVC001	SERIAL NUMBER	PVC001
CUSTOMER ORDER #	Brentley	DATE OF MANUFACTURE	29/01/2025
DATE INSPECTED	29 Jan 2025	ITEM SIZE	100mm
NEXT DUE DATE	29 Jan 2026	ITEM LENGTH (MM)	300
		ITEM MINIMUM BREAK LOAD (TONNE)	0.25
		ITEM WORK LOAD LIMIT (TONNE)	0.0625

GENERAL	
LOADED TO 30% OF MAXIMUM BREAK LOAD	100Kg
LOADED TO 70% OF MAXIMUM BREAK LOAD	200Kg
LOAD APPLIED TO DESTRUCTION	280Kg
EXAMINATION TYPE	Destruction Test
DESTRUCTION TEST COMMENTS	Destroyed @ 280 Kg - Pulled eye-lit out of one end.

INSPECTION COMMENTS
DESTRUCTION TEST.

CONDUCTED BY



Shaun Whitford

Chain and Rigging's code of practice requires that a rigorous visual inspection is carried out prior to issuing a visual certificate and prior to proof loading, and that all equipment is examined according to relevant National or International safety standards. Where no such standard exists, the manufacturer's requirements are followed. If the requirements of a standard are different to those required by the New Zealand Rigging Code of Practice, then the requirements of the code are used.